Ferrari / LaFerrari / 017 - Cooling System

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 OIL-WATER HEAT EXCHANGER 286140 1
2 RUBBER PIPE FOR FRONT WATER DELIVERY CONNECTOR HOSE 290681 1
3 WATER HEAT EXCHANGER DELIVERY RIGID PIPE 286124 1
4 FRONT WATER RETURN RUBBER PIPE 290544 1
5 WATER HEAT EXCHANGER RETURN RIGID PIPE 286147 1
6 COMPL. BRACKET 286367 1
7 RIGID PIPE FOR FRONT DELIVERY CONNECTOR HOSE 285869 1
8 WATER RADIATOR 301840 1
9 COIL MOUNT 303656 1
10 POWER STEERING FLUID COOLING COIL 303019 1
11 AC CONDENSER MOUNTING BRACKET 295491 1
12 ELECTRIC FAN COWL 303020 1
13 LOWER LH RADIATOR FORK 302114 1
13 LOWER RH RADIATOR FORK 302115 1
14 SHIM -Th. 2 mm- 305743 2
14 SHIM -Th. 3 mm- 305744 2
14 SHIM -Th. 4 mm- 305745 2
14 SHIM -Th. 5 mm- 305746 2
14 SHIM -Th. 6 mm- 305747 2
15 WATER HOSE SECTION BETWEEN RADIATOR AND UNDERBODY 282616 2
16 RUBBER WATER DELIVERY PIPE FROM THERMOSTAT 288364 1
17 WATER RETURN RUBBER PIPE ON PUMP 291670 1
18 UNDERBODY WATER RETURN PIPE -Not for USA, CDN, USA LIGHT- 291672 1
18 UNDERBODY WATER RETURN PIPE -Applicable for USA, CDN, USA LIGHT- 310879 1
19 UNDERBODY WATER DELIVERY PIPE -Not for USA, CDN, USA LIGHT- 283850 1
19 UNDERBODY WATER DELIVERY PIPE -Applicable for USA, CDN, USA LIGHT- 310880 1
20 WATER/OIL TEMPERATURE SENSOR 180137 1
21 INSULATED PIPE 293041 6
22 SCREW COLLAR 262111 1
23 GASKET 122791 2
24 SCREW -M6 X 18- 231617 2
25 SCREW COLLAR 262111 1
26 COLLAR 262112 1
27 ERGAL SCREW -M5 X 25- 302725 3
28 SCREW -M6 X 20- 231618 4
29 NUT 14040614 4
30 GASKET 250888 1
31 SCREW -M6 X 22- 231619 2
32 BRACKET WITH SHEATH 10441990 1
33 SCREW -M6 X 20- 231618 1
34 SCREW COLLAR 262111 1
35 NUT 132877 1
36 RUBBER BUSHING 197584 2
37 BUSHING 302296 4
38 RADIATOR MOUNTING RUBBER BUSH 282569 4
39 NUT 160472 5
40 ERGAL SCREW -M6 X 15- 302574 2
41 SCREW -M5 X 15- 302723 1
42 CONDENSER 262836 1
43 NUT 13046014 3
44 SPACER 303655 3
45 RADIATOR FASTENER BUSH 282780 2
46 WASHER 12643724 2
47 SCREW 14300534 1
48 SCREW 256323 7
49 SCREW 298510 2
50 TITANIUM SCREW -M8 X 25- 299688 6
51 NUT 160472 4
52 PILLORY BLOCK FOR UNDERBODY PIPES 293067 4
53 COLLAR 262114 6
54 SCREW -M5- 249161 6
55 BRACKET 303491 1
56 LOWER BRACKET FOR UNDERBODY PILLORY BLOCK 296125 3
57 BRACKET 303492 1
58 UPPER BRACKET FOR UNDERBODY PILLORY BLOCK 296126 3
59 SCREW 14301424 6
60 SCREW 14440621 2
61 COLLAR 262116 1
62 COLLAR 262383 1
63 ELECTRIC FAN COWL SEAL 294872 2
64 FLAP 303405 6
65 ELECTRIC FAN COWL SEAL 294870 1
66 BRUSHLESS MOTOR FAN 295420 2
67 ERGAL SCREW -M6 X 30- 302657 8
68 FRONT FOAM 294866 1
69 LATERAL FOAM 302481 2